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KREMWLEE Engine Suspension
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LFEF

BEIBEN TRUCK

HAZFR Group Name: KBIHLEE Engine Suspension

55 Group: 24 20 Group24

o Sy SR Ey S &
ID:;T Part Name Chinese Part Name English Part Number Quantity Notes
1 RN S A Engine Mounting A CX 621 240 07 17 2
2 KM RIS 28 Fngine Front Left Bracket A 506 241 60 05 1
2 R EINUAT HIT = 42 Engine Front Right Bracket A 506 241 61 05 1
3 oy Washer 352 990 24 40 4
N GB/T5786~M16X1.5X
4 2 A Bolt M 105786 016106 4 10-10.9-28D
N GB/T5786~M16X1.5X
6 2 A Bolt M 105786 016104 2 45.10.9-2n8D
N GB/T5786~M16X1.5X
7 2 A Bolt N 000961 016040 6 30-10.9-218D
8 R BN Engine Mounting 645 240 01 18 2
11 KA JG 48 Bracket 500 242 30 01 1
11 KA G4 Bracket 500 242 31 01 1
12 L Cover Board 383 242 00 34 2
14 B2 e Bolt N 105786 016090 4
15 O Washer 352 990 24 40 4
16 RENHLUGFEEE R (fE) Bracket (left) 506 240 00 06 1
16 RAWEFEERE R () Bracket (right) 506 240 01 06 1




LFEF

BEIBEN TRUCK

HAZFR Group Name: KBIHLEE Engine Suspension

H 55 Group: 24 2H Group24

o 1447 S 5 s it

D& Part Name Chinese Part Name English Part Number Quantity Notes

17 LY Bolt M 105786 016120 4 GB/T5786 M16x1.5x70-10.9-Zn8D
18 N F B Nut M 106184 016100 8 GB/T6184 M16x1.5-10-Zn8D
19 A Bolt M105786 016104 8 GB/T5786-M16x1.5%x45-10.9-Zn8D
20 By Washer M 107245 012000 8 GB/T7245 12-Zn8D

20 L Spring Shim M 100097 012000 8 GB/T97.1-12-140HV-Zn8D

21 HE e Bolt M 105786 012050 8 GB/T5786 M12x1.5x35-10.9-Zn8D




LFEF

BEIBEN TRUCK HA4HR Group Name: 25

oy
2

Clutch 55 Group: 25 ZH Group2b




LFEF

BEIBEN TRUCK

AR ZFR Group Name

: E4%% Clutch

55 Group: 25 ZH Group2b

gﬂg L4 FR ST ey H 41k
D& Part Name Chinese Part Name English Part Number Quantity Notes
1 AR ALK Clutch Pressure Plate 506 250 01 04 1
2 AR MR Clutch Plate 506 250 05 03 1
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HAAZFR Group Name: BS&#% Clutch B Group: 25 2H Group25




LFEF

BEIBEN TRUCK

HANALZFR Group Name:

BE4% Clutch

55 Group: 25 ZH Group2b

o 144 S k5 s i

D& Part Name Chinese Part Name English Part Number Quantity Notes

16 AR R Bracket assembly 506 260 20 40 1 5S-111GP
SCHR R Bracket assembly 506 260 28 40 1 RT11509C

19 RSt upalin Booster Cylinder of Clutch | 506 295 04 07 1

20 B AR R Clutch housing assembly 621 250 04 05 1 5S-111GP




tHFEEF
BEIBEN TRUCK HAAZHFR Group Name: ZFi# % Transmission HAS Group: 26 ZH Group26




LFEF

BEIBEN TRUCK

HAAZHFR Group Name: ZFi# % Transmission

ZH5'5 Group: 26 41 Group26

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 . y=yn Bracket assembly A CX 385 260 19 62 1

2 JEE 2R DINT3B-MS Nut DIN73B-M8 N 900073 008100 4

3 B Bracket A CX 385 268 39 40 1

4 b Bracket A CX 385 268 40 40 1

5 i Rubberwasher A CX 385 268 03 92 1

6 B Bracket A CX 389 268 05 40 1

7 A Supporting Pin A CX 385 268 14 74 1

8 IR Bracket Assembly A CX 389 260 52 62 1

9 W 5 A Archrubber Washie A CX 385 268 04 92 2

10 A Connecting Tube A CX 389 268 05 25 4

11 . Bracket A CX 385 268 16 40 2

12 7S FHIZ K M8X40-8. 8 Hex Bolt M8X40-8.8 A CX 001 990 43 04 4

13 A AR R Complete Gae:;iiilfyti“g Lever | 4 ox 385 260 61 39 1

14 i KF DIN934-M10X1-8 Nut gggigg%gXI_S N 000934 010004 1

15 SR PSSR Drawing Arm Assembly A CX 385 260 73 39 1

16 AN FIEEE M10-10 Nut M10-10 A CX 000 990 65 50 1

17 E Bush A CX 620 268 01 50 1




LFEF

BEIBEN TRUCK

HAAZHFR Group Name: ZFi# % Transmission

ZH5'5 Group: 26 41 Group26

o 455 L 4R T g !
ID# Part Name Chinese Part Name English Part Number Quantity Notes
18 BB Seal A CX 620 268 01 96 2
SR 2 [ Detachable Spring Flange

19 DIN472-42X1. 75 DIN472-42X1. 75 DBL8451. 11 N 000472 042001 2
20 Kl Knuckle Bearing A CX 001 981 39 31 1
21 R Cover Plate A 620 268 01 57 1 5S-111GP
21 R Cover Plate A 500 268 01 57 1 RT11509C
22 AT AT AR Handle of Gearshifting Lever | A CX 620 268 00 42 1
23 B2 B Boot A CX 389 268 00 97 1

& /734 B8 N55A-8 Pressure Washer N55A-8
24 DBL8451. 11 DBL8451. 11 N-900055 018001 !
25 (TR Spacer Ring A CX 385 268 01 53 1
26 42 s} 217 [ Sealing Ring A CX 000 997 86 48 1
27 75 F 2 M10X80-10. 9 Hex Blot M10X80-10.9 A CX 001 990 95 04 1
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tHFEEF
BEIBEN TRUCK HAAZHFR Group Name: ZFi# % Transmission HAS Group: 26 ZH Group26

RT11509C VLT e
N
55-111GP
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LFEF

BEIBEN TRUCK

HAAZHFR Group Name: ZFi# % Transmission

ZH5'5 Group: 26 41 Group26

o 21447 S e s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 7N I M10X80-0. 9 Hex Bolt M10X80-0.9 A CX 001 990 95 04 1

2 2t 0 [ Sealing Ring A CX 000 997 86 48 2

3 XOBHEEL Fork Joint A CX 385 268 13 23 1

4 [EIRDA:S S Return Spring A CX 385 993 01 20 1

5 e Connecting Sleeve A CX 385 268 05 28 1

6 e Connecting Sleeve A CX 385 268 04 28 1

7 WE Bush A CX 620 268 01 50 1

8 Hr (a7 AL s AT Telescopic Drivershaft A CX 385 268 49 25 1

9 Hr [E) R 47 AL B AT Telescopic Drivershaft A CX 385 268 50 25 1

10 o [a) i 45 A& shAF Telescopic Drivershaft A CX 385 268 51 25 1

11 PR A5 Limting Hook A CX 620 268 00 16 1

12 HE Bush A CX 620 992 00 03 1

13 OBk Fork Joint A CX 385 268 12 23 1

14 Vavil 353 Hex Nut A CX 000 990 65 50 1

15 JF 44 DIN94-2X14-ST Split %ﬁ;ﬁ%&;xmfﬁ N 000094 002059 2

16 EIENAES Return Spring A CX 385 993 00 20 1

17 E Pressure Washer N 900055 008001 9

N55A-8-DBL8451. 11

N55A-8-DBL8451. 11
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LFEF

BEIBEN TRUCK

HNAZHFR Group Name: ZFi# % Transmission

H S Group: 26 4 Group26

o 21447 S g s Bt
D Part Name Chinese Part Name English Part Number Quantity Notes
18 JE 7L Pressure Cylinder A CX 385 260 05 63 1
19 DIN14447B8%§8X45X3975T o DINIDELLL484F581F.81X145X39 " N 001444 008235 L
20 (BESS Spacer Ring A CX 385 268 01 53 1
21 DIN1444—88%1?8X45X39—ST o DIN11)4134L4848581F.81X145X39 " N 001444008234 L
22 X Bracket A CX 385 268 58 40 2
23 R Conne Cting Tube A CX 385 268 52 25 1
24 By Shim A CX 385 268 07 76 1
25 VR Bolt DIN6912 M10-10X25-8.8 | N 006912 010021 2
DIN6912M10-10X25-8. 8
28 AL SR Bend Drivershaft assembly A 595 260 58 33 1 5S-111GP
28 AL AT e Bend Drivershaft assembly A 595 260 56 33 1 RT-11509C
32 R B Connecting sleeve assembly 398 260 02 33 1 5S-111GP
35 Grimes A CX 000 268 00 14 4 5S-111GP
36 H2RF A CX 000 990 63 50 4 5S-111GP
37 *%*%Bé%éTZiii%Mw M 105782 008043 4 5S-111GP
38 7N FH 2R M14X45-10. 9 A CX 003 990 28 04 1 5S-111GP
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LFEF

BEIBEN TRUCK HA4FR Group Name: ZFi##$ Transmission M5 Group: 26 41 Group26
fﬁﬂg LT CETR e I3 #ik
ID# Part Name Chinese Part Name English Part Number Quantity Notes

39 REES A CX 617 268 00 28 1 5S-111GP

41 N F BB Hex Nut M8-10 A CX 000 990 63 50 4

42 S Guide Bushing A CX 385 268 05 38 1
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@ EFEF
BEIBEN TRUCK HA A Group Name: FEHR3:E Pedalanlage Pedals M5 Group: 29 4l Group29

-15-




LFEF

BEIBEN TRUCK HAAFR Group Name: P2 Pedalanlage Pedals %5 Group: 29 4 Group29
o THATH ST TS I i
Iﬁ:A Part Name Chinese Part Name English Part Number Quantity Notes

1 ] B B AR A Brake Pedal Assy A CX 620 290 03 01 1

2 M2 R} Nut A CX 000 990 63 50 4

3 JE& 7125 GB/T955—-16-Zn8D Pressure Washer N 000137 010201 4

4 e Bolt A CX 001 990 97 04 4

22 1% DIN908-M16X1. 5-ST .
5 DBL8451. 21 Screw Piug N 000908 016001 4
6 R Ja] o) 5 1R Double-Way Brake Valve A 001 431 83 05 1
7 E2NIZ7S Ring Connecter N 915052 004016 4
BRI IR Seal Ring

8 DIN7603-D16X20-CU DIN7603-D16X20-CU N 007603 016401 12
MR Hollow Bolt

) N15036-B12 DBL9400. 31 N15036-B12 DBL9400. 31 N 915036 012203 1
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tHFEEF
BEIBEN TRUGK HA A Group Name: FEHR3:E Pedalanlage Pedals HHE Group: 29 4 Group29
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LFEF

BEIBEN TRUCK

HANZFR Group Name: FEHZEE Pedalanlage Pedals

ZH55 Group: 29 40 Group29

o LU 4T ST Fya H &k
ID: Part Name Chinese Part Name English Part Number Quantity Notes
1 FME T AE Reserve Tank A 000 295 17 15 1

2 B A AR AT LG S R Clutch pedal assembly 502 290 09 01 1

3 SCHRRK Bracket Assy A CX 387 290 04 33 2

4 F B8AT Tap Screw N 007981 005316 2

5 W2 Bolt N 007985 006508 2

6 R Spring Shim N 000127 006203 2

7 7y Shim N 009021 006103 2

15 R S Hydraulic pressure oil pipe A 620290 24 13 |

assembly

16 s B Pressure hose 000 295 14 35 1

17 e RN Clutch Main Cylinder A CX 001 295 60 06 1

18 FFEE R Spring Shim N 000127 006203 2

19 7N FH 2 e Hex Bolt A CX 001 990 22 04 2

-18 -




FHFESEFR
BEIBEN TRUCK HAZFK Group Name: JHII 75 R4t Throttle System H 75 Group: 30 44 Group30
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LFEF

BEIBEN TRUCK

HALZFR Group Name: I TIHTT 25 Throttle System

ZH55 Group: 30 244 Group30

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 THT DA A B Accelerator Pedal Assy | A CX 615 300 00 04 1

2 LEYES Bolt N 000965 006062 2

6 Bt Cushion A CX 615 301 00 84 1

7 W Bolt N 000965 006061 1

8 PR AP = Pedal Sheath A CX 615 301 00 97 1

9 VaY;ikiio =L 35 Hex Shouldered Nut N 304032 008006 1

10 B Support A 500 428 00 40 1

11 £l Clamp A 002 997 22 90 1

12 iTNETRSF 5851 Accelerator Control Cable A 506 300 03 30 1
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tHFEEF
BEIBEN TRUGK HA AR Group Name: Z5I%E 4% The Cab Support BA)%5 Group: 31 4H Group31
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LFEF

BEIBEN TRUGK HHAZFK Group Name: Z5IH=E 74 The Cab Support BA)%5 Group: 31 4H Group31

e == ﬁ“ Ny

o 24415 Sl 2 i it

ID# Part Name Chinese Part Name English Part Number ty Notes

192 ey Bracket 387 891 26 31 2 Engfff*&ﬁfﬂ%im

192 ey Bracket 645 891 03 31 2 Enﬁiﬁﬂ’ﬁm

198 LREGAT A FEER Left bumper bracketb 500 317 02 23 1

198 PREGAT A FR R right bumper bracketb 620 317 04 23 1

215 02 Bl S48 Cab Left-turning bracket 620 890 32 03 | Engﬁ*&fﬁﬂ%im

215 5 e Cab Left—turning bracket 655 890 23 03 1 Enﬁiﬂ*ﬁimgm

215 g A e Cab right-turning bracket 620 890 33 03 ] Engﬁ*&f&?ﬂf&m

215 = A R ST AR Cab right—turning bracket 655 890 24 03 1 Enﬁiﬁiy\:ﬁw

263 =R Cab bracket 387 317 00 01 2

296 BB E AR Whole set of shockabsorber assembly 620 890 02 19 2

272 T SRR Left guiding plate 387 317 06 26 1

272 VERCAEL right guiding plate 387 317 07 26 1

282 bR Backing plate 387 317 00 84 2

284 T Roller 381 317 07 50 2

287 (PR Sleeve 387 317 05 53 2

290 B2 G Bolt N 000960 012345 2

292 2R} Nut N 913004 012003 2
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LFEF

BEIBEN TRUCK

HHAFR Group Name: ZUfIE 574 The Cab Support

BA)%5 Group: 31 4H Group31

370 WAL Bolt N 000933 010254
378 By Shim N 000125 010517
348 Fe B I EHLAE K Left locking mechanism assembly 381 310 20 75
348 VEE R IR P55 Right locking mechanism assembly 381 310 19 75
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tHFEEF
BEIBEN TRUGK HA AR Group Name: Z U 4% The Cab Support BA)%5 Group: 31 4H Group31
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LFEF

BEIBEN TRUCK

HA AR Group Name: Z U 4% The Cab Support

BA)%5 Group: 31 4H Group31

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 2 21| g [ R 2 R Cross sill Witha;;);ving hook box 500 310 01 22 1

2 AR G| H B A Towing hook box cross sill 500 312 01 01 1

3 A Bolt N 000961 012153 4

4 g Gasket N 000125 013012 4

5 o Rivet N 910005 012078 6

6 GIET Rivet N 910005 012080 2

7 ik 620 312 15 84 4

8 Te iR Left web-plate 624 312 00 61 1

8 VERi Right web-plate 624 312 01 61 1

9 MR Cross sill 624 312 00 25 1

10 T Rivet N 910005 012075 8

11 R B Nut N 913004 014101 5

12 W Bolt N 000961 014098 5

13 T Rivet N 910005 014064 3

14 T Rivet M 100867 014341 8

15 AR 620 312 20 84 4

16 iR web-plate 387 312 00 61 °

17 B Crosssill 389 312 00 25 '
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LFEF

BEIBEN TRUCK

HA AR Group Name: Z U 4% The Cab Support

BA)%5 Group: 31 4H Group31

o ST FoaR EH5 HH e
ID# Part Name Chinese Part Name English Part Number Quantity Notes
18 %Y Rivet N 910005 012075 8
19 W2 Nut M 106184 014101 16
20 HE Bolt M 105786 014100 4
21 i Bolt M 105786 014060 4
22 B Bolt M 105786 014030 8
23 J=t Rear cross rail 500 312 07 35 1
25 4T Rivet N 910005 014053 4
28 R T S Front frame for front plate spring 620 322 05 01 2
29 WA Bolt 656 990 00 14 4
30 2 Bolt 387 990 02 14 4
31 W2 Nut N 913004 016005 8
33 2 1} Nut N 913004 008001 !

34 (RIS Safety spring 335 315 00 31 1
35 O A% el O Seal 000 987 43 46 !
36 75144 Towing-pin 684 315 00 06

37 WA Bolt M 105783 008101

38 oy Gasket N 000125 008417 2
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LFEF

PR M4 FK Group Name: #3534 The Cab Support A5 Group: 31 4 Group3l
o A4k S 448 ks s e
Iﬁ:‘ Part Name Chinese Part Name English Part Number Quantity Notes
38 oy Gasket N 000125 008417 2
39 LSl Left gusset 655 312 04 87 .
' TR
39 Gepiiki s Right gusset 655 312 06 87 1 5 655 312 04 87 XI#

-27-




tHFEEF
BEIBEN TRUGK HA AR Group Name: Z U 4% The Cab Support H7)"5 Group: 31 4H Group31
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LFEF

BEIBEN TRUCK

HA 4R Group Name:

2= T The Cab Support

BA)%5 Group: 31 4H Group31

o 21447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 TLER Shoe-shaped sill 624 312 00 10 1 RT11509C
1 JCE S Shoe-shaped sill 595 312 09 10 1 5S—-111GP
3 HE AR Bolt N 000960 014237 4
4 HE A4 Bolt N 000960 014229 4
5 AR J5 S Rear frame for front plate spring 620 322 01 03 2
6 W B Nut M 106184 014101 8
7 HE A4 Bolt N 000961 014100 18
8 AR Base plate 620312 19 84 8
9 TR IR Cross sill assy 624 310 04 37 1
10 GIET Rivet N 910005 012082 4
11 T Rivet N 910005 012074 4
12 hnss A Reenforcement 624 312 00 60 2
13 FE4e Bracket 500 325 03 10 2
14 A Bolt 0003121771 8
14 W Bolt N 914112 016342 4
15 PR Bolt 000312 14 71 4
16 ohET Rivet N 910005 014054 12
17 ek angle iron 624 312 01 41 4

-29-




LFEF

BEIBEN TRUCK

HHAFR Group Name: ZUfIE 574 The Cab Support

BA)%5 Group: 31 4H Group31

o 1447 S E5 s Kk
ID# Part Name Chinese Part Name English Part Number Quantity Notes
18 1R} Nut N 913012 016002 28
19 M7 Beam 39531201 24 2
20 HE AR Bolt 0003121271 10
21 HE e Bolt N 914112 016340 10
21 A Bolt N 914112 016341 2
22 e g Left rail 595 311 04 13 1
22 FPGE Right rail 595 311 04 14 1
23 A g 4 Left reenforcement scaleboard 595 311 04 58 1
23 A R4 Rightscrgf:gg;‘ﬁgmem 595 311 04 59 1
24 T Rivet N 910005 012076 14
24 WE] Rivet N 910005 014052 4
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LESEF
BEIBEN TRUCK R4 H Group Name: ZEZE Frame %5 Group: 31 24 Group3l
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LFEF

BEIBEN TRUCK

HA 42 Group Name: ZEZE Frame

BA)%5 Group: 31 4H Group31

S| wmam S e s ik
D& Part Name Chinese Part Name English Part Number Quantity Notes

1 i 25 e Towing hook 505 315 05 06 1

2 THBEE R chain 505 310 01 07 1

3-1 WE AR Bolt 505 315 06 06 4

3-2 R B Nut M 106171 018100 4 GB/T6171~M18X 1. 5-10-Zn8D
3-3 P Washer M 100093 018700 4 GB/T93~18-Y
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BEIBEN TRUGK HAZFR Group Name: ZZLARZ Suspension System ZH)"5 Group: 32 ZH Group32
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LFEF

BEIBEN TRUCK

HHA4FR Group Name: =ZLZR %G Suspension System

B9 Group: 32 ZH Group32

o 21447 S T4 s fi

ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 AR 3 3 5 R Front Spring Assembly 500 320 10 02 2

2 M Shakle 620 322 00 20 2

3 AR 5 2 4 Spring Pin 395 322 03 30 4 HTRE S i iEse
3 AR 380 Y Spring Pin 395 322 04 30 2 R B 5 e 5 7 R ) 3 43
4 T Grease Nipple N 071412 010300 6

5 P W2 42 Wedge Bolt 352 990 03 37 4

6 P W2 42 Wedge Bolt 352 990 03 37 2

7 B Shim N 000125 010517 6

8 AVi kit =L 35 Hex Nut M 106184 010003 6 GB/T6184~M10-8-Zn8D
9 P Shim 352 323 09 76 AT

10 P Shim 352 323 10 76 AT

11 B Shim 352 323 11 76 HFEATE

12 okl Seal Ring 002 997 31 40 12

13 IR & SR Bracket 395 323 01 40 2

14 W Bolt M 105786 016240 2 G/ ngijo gfgfgé e
15 VAV: L 3a: Hex Nut M 106184 016100 2 GB/T6184~M16 X 1. 5-10-Zn8D
16 HE A4 Bolt 004 990 33 04 2 M20X1. 5X135-10. 9
17 VAY: Kitd=L 35 Hex Nut 000 990 74 50 2 M20X1. 5-10
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LFEF

BEIBEN TRUCK

HHA4FR Group Name: =ZLZR %G Suspension System

B9 Group: 32 ZH Group32

o 21447 S ey s Bt

ID# Part Name Chinese Part Name English Part Number Quantity Notes

18 2 A4 Bolt 003 990 61 04 2 M16X1,5 X140- 10.9

19 2 Nut M 106184 016100 2 GB/T6184~M16 X 1. 5-10-Zn8D
20 =S Seperating Sleeve 645 891 05 53 2

21 =S Seperating Sleeve 645 891 06 53 2

22 AN 5 TR A Plate Spring Cover 648 331 00 26 2

23 PN Rubber Buffer Stoppee 655 331 00 44 2

24 PR SR U Mg U-Bolt of Spring Plate 333 331 01 25 2

25 i Backup Plate 361 331 00 28 2

26 7N R IR EE Hex Nut M 106171 020001 8 GB/T6171~M20X 1. 5-10-L
27 e Bush 304 321 01 50 2

27 GES Bush 620 321 00 50 2

28 PR Anchor 619 323 00 63 2

29 TR P Connecting Rod Anchor 620 323 03 63 2

30 H2 A4 Hex Bolt M 105786 016104 6 GB/ Tfﬁfo gfg;;é ke

31 7N R IR EE Nut M 106184 016100 6 GB/T6184~M16X 1. 5-10-Zn8D
32 BEAT Connecting Rod 620 323 02 16 2

33 HIFFF2 € 2% Torsion Bar—S Stanilizer 500 323 08 65 1
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LFEF

BEIBEN TRUCK

HHA4FR Group Name: =ZLZR %G Suspension System

B9 Group: 32 ZH Group32

o 21447 S ey s Bt

ID# Part Name Chinese Part Name English Part Number Quantity Notes

34 MK Bearing 500 323 02 85 2

35 ST Elastiv Rin N 000983 068001 2 DIN983~68X 2. 5

36 B Bracket 621 323 03 40 4

37 HE A4 Bolt M 105786 012060 4 GB/ TZZ)??O gf;;;é e

38 2 Nut M 106184 012000 4 GB/T6184~M12X 1. 5-10-Zn8D
39 WE Bush 000 323 21 50 4

40 H[E] Shim 387 323 01 52 2

41 H2 44 Bolt N 000961 012150 2 DIN961~M12X 1. 5X20-8. 8
42 Y Pin 621 323 00 74 2

43 HE Bush 620 323 02 50 4

44 7N R IR EE Hex Nut M 106184 016100 2 GB/T6184~M16X 1. 5-10-Zn8D
45 H[E] Shim N 007349 017002 2 DIN7349~17-ST

46 IR Shock Absorber 004 323 98 00 2

47 AR ST U TR A4S U-Bolt of Spring Plate 336 331 00 25 2

48 HAR Backup Plate 656 321 01 84 2

49 E DY Centring Pin 389 323 00 74 2
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LFEF

BEIBEN TRUGK HAZFR Group Name: ZZLARZ Suspension System ZH)"5 Group: 32 ZH Group32
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LFEF

BEIBEN TRUGK HAZFR Group Name: ZZLARZ Suspension System S Group: 32 4H Group32
o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 ST B IR KR Balance Suspension 506 320 21 23 1
2 Je RS B A Behind Plate Spring 506 320 03 06 2
3 PR 85 A Plate Spring Doffer 624 351 00 26 2
4 U YA U Mould Bolt 395 351 03 25 4
5 BRI £ 343 325 00 70 8
6 VAV L §5) Hexagonal Nut 001 990 21 51 8
7 TNBEAR Reinforced Plate 520 325 01 54 1
8 AR Bolt 030 325 00 75 12
9 e Bolt N 914112 020700 8 N14112~BM20X 1. 5-100-10. 9V
10 R B Nut N 913012 020000 12 N13012~M20X 1.5
11 SO Fulcrum Bearing 395 325 36 09 2 fEik
11 K JRE Fulcrum Bearing 395 325 39 09 2 £k
12 avil o Hexagonal Bolt M 105785 014079 4 6B/ ng?f;gﬁgéw
13 R B Nut M 106184 014101 4 GB/T6184~M14X 1. 5-10-Zn8D
14 NG HE I Visatergo Pole 659 350 15 06 4
15 AR Visatergo Pole 659 350 16 06 2
16 %ﬂ*ﬁﬁ%ﬁ‘gﬁ&()ﬁljﬁﬁ/}ﬁ Plate Spring Base 625 325 02 19 2
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LFEF

BEIBEN TRUCK

HA AR Group Name:

B I R4 Suspension System

B9 Group: 32 ZH Group32

o 21447 S E5 s Kk

ID# Part Name Chinese Part Name English Part Number Quantity Notes

16 %M*ﬁ%ﬁ%&@ﬁ(;ﬁﬁ&/}é Plate Spring Base 625 325 03 19 2

17 NHE S R Below Visatergo Pole Base 520 325 01 09 4

18 HE AR Bolt 659 990 00 01 16

19 B T 3 P Spherical Grommet 659 997 01 26 16

20 E LV Location Pin 389 325 00 74 4

21 e Stand 500 325 07 31 2 For rear axle ZZET J5Hr

21 X5 Stand 506 325 09 31 2 For Middle axle %Z#&FHiif
22 AN Buffer Piece 343 325 00 44 4

23 W Bolt M 105783 010083 8 GB/T5783~M10 X 30-8. 8-Zn8D
24 HJE N 007349 010002 8 DIN7349~10. 5-ST

25 HE A Bolt 002 990 31 04 8

26 HE A Bolt 004 990 43 04 4

27 VAVEL:§ 5, Hexagonal Nut 000 990 74 50 4

28 HE e Bolt 004 990 24 04 4

29 7N f W RE Hexagonal Nut 000 990 74 50 4

30 R Bolt 004 990 43 04 4

31 7~ f R RE Hexagonal Nut 000 990 74 50 4
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LFEF

BEIBEN TRUGK HAZFR Group Name: ZZLARZ Suspension System B9 Group: 32 ZH Group32
o 45 S 4T g st Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
GB/T5785 M20X1.5X
32 WEFE Bolt M 105785 020280 2 95-10. 9-7n8D
33 VAV L 35A Hexagonal Nut 000 990 74 50 2
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tHFEEF
®BE'BENT"U°K HAZFR Group Name: Jjm| %l Gelenkwelle Propeller Shaft 055 Group: 32 41 Group32
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LFEF

BEIBEN TRUCK

HAAFR Group Name: Jj[n]5%# Gelenkwelle Propeller Shaft

B9 Group: 32 ZH Group32

o EHH SR 5 s it
D& Part Name Chinese Part Name English Part Number Quantity Notes
250 (AHREEEE) P45 | Counter suppension 500 320 07 78 1
=B assy
312 EHIRER Seal assy 395 320 00 67 2
310 0 T & &t Bl O shape seal 007 997 59 48 2
251 X Ring 389 325 10 62 2
273 wE () Oil seal (inner) 005 997 84 47 2
275 wE (A Oil seal (outer) 009 997 88 46 2
277 F#ER FhR Cone bearing 002 981 50 05 2
265 J5 BN S R Spring plate base 506 325 01 12 2
RR
281 R H#E R T hhK Cone bearing A 004 981 06 05 2
285 IRER Thrust shim 389 325 21 52 2
289 T B Rt Grooved nut 389 990 50 60 2
293 B Seal 389 325 02 80 2
297 Uit 2 e Cover assy 389 320 06 84 2
309 [E 3 Plug N 007604 014109 2
307 GOESELN Seal N 007603 014405 2
303 N FER Hex bolt 005 990 07 04 16
301 PR Spring washer N 912004 008100 16
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EFSEF
BBBBBBBBBBB AP Group Name: Jilalifli Gelenkwelle Propeller Shaft M5 Group: 41 41 Group4l
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LFEF

BEIBEN TRUCK

AL Group Name: JjaF5%l Gelenkwelle Propeller Shaft

05 Group: 41 20 Group4l

Eﬂﬂ —hs = =1 Mz Ny
i 2 FEHLA YA TR F5 HH BE
ID# Part Name Chinese Part Name English Part Number Quantity Notes
Y
1 DIN960~M14 X 1. 5X50-10. 9 Bolt N 000960 014237
DBL8451. 25
2R} DIN934~M14X 1. 5-10
2 DBLRASL. 25 Nut N 000934 014025
& RT11509C AFid4H
IV Propeller-Shaft 5
3 Bl R rope A:Sr a A 506 410 02 02 apply for RT11509C
Y gearbox
& [ 5S-111GP A3 4H
I Propeller-Shaft =
3 B A rope Asesr @ A 506 410 01 02 apply for 5S-111GP
Y gearbox
B2RE DIN934~M14 X 1. 5-10
4 DBLRASL. 25 Nut N 000934 014025
AR
5 DIN960~M14 X 1. 5X50-10. 9 Bolt N 000960 014237
DBL8451. 25
6 WA Bolt 007 990 12 01
W2 RE
7 GB/T6171~M16X 1. 5-10-L Nut M 106171 016001
8 e 3% R Propeller-Shaft A 699 410 16 02
Assy
W2 RE
9 GB/T6171~M16X 1. 5-10-L Nut M 106171 016001
10 ey 007 990 12 01
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EFEF
BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S E5 s Kk
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 Bk Pipe Conecter N 074315 012105 1

2 AN Nut N 074305 022202 1

3 0-JEFF 0 Ring A CX 000 987 04 46 1

4 VY Ja] 2 PR 4 Four-Way Valve A 002 431 40 06 1

5 HET Rk Cone Conecter N 915052 009009 1

6 HET Bk Cone Conecter N 915052 009009 1

7 BB Seal Ring N 007603 016401 1

8 LM Hollow Bolt N 915047 008202 1

9 B Seal Ring N 007603 012405 1

10 & FIFR Pressure Ring A CX 000 429 09 27 1

11 HET B ek Cone Conecter N 915052 009009 1

12 BSESEAN Seal Ring N 0076030 12405 1

13 WY C Hollow Bolt N 915039 012205 1

14 A BT R Complete Clamping Strio Assy | A 500 430 09 40 1

15 B R T S Complete Clamping Strio Assy | A 500 430 10 40 1
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes
16 2R Bolt A CX 001 990 38 04 4
17 22D R Hollow Bolt N 915036 012203 1
18 BB Seal Ring N 007603 016401 2
19 ORI S Transition Connector A 000 990 51 68 1
20 BB Seal Ring N 007603 022403 1
21 fith Accumulator Pot A CX 003 432 12 01 1
22 B Bracket A 387 432 05 40 2
23 WE R Nut N 913004 008001 4
24 BTN Seal Ring N 007603 022403 1
25 HeZK 1 Drain Valve A CX 000 432 24 07 1
26 e R Nut N 913004 010004 2
27 Sz Support A 500 429 00 05 1
28 IEAL AM10%28 Bolt AM10%28 N 000993 010267 2
29 TR TR Dryer A 505 431 04 15 1
30 W Bolt N 000961 012152 3
31 OB Hollow Bolt N 915036 008202 1
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes
32 BRI EZN Sealing Ring N 007603 012405 2
33 LEYES Bolt N 000933 008274 3
34 = Accunulator Pot A 500 432 00 01 1
35 BTN Sealing N 007603 016401 2
36 BB Sealing N 007603 022403 1
37 2B Hollow Bolt N 915036 012203 1
38 Aite Gk Transition Connector A CX 000 990 51 68 1
39 e gE Blank Plug N 000908 022001 1
40 BTN Sealing Ring N 007603 022403 1
41 fith Accumulator Pot A CX003 432 23 01 2
42 g4 Bolt M 105783 010100 2
43 7N g R Hex Nut A CX 000 990 65 50 4
44 B IR Clamping Strip Assy A CX 620 430 00 40 2
45 B Sealing Ring N 007603 022403 4
46 Rk Transition Connector A 000 997 51 68 4
47 B Sealing Ring N 007603 016401 8
48 WY E Hollow Bolt N 915036 012203 4
49 B L e v A 655 432 00 73 2
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LFEF

BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
o EIE4TR S 4T g st Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
50 7N R Hex Nut M 10-10 A CX 000 990 65 50 4
51 B Shim N 000125 010517 2
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@ LESEF
YHA4FR Group Name: #1355 Brake System Y115 Group: 42 41 Groupd2
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LFEF

BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
o 455 L 4R ey g o
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 FHlzhiE Hand Brake Valve A CX 001 430 57 81 1

2 EZNLES S Ring Conneckter N 915052 006021 2

3 B Sral Ring N 007603 014405 4

4 B Hollow Bolt N 915036 010204 2
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LESEF
BEREN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
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LFEF

BEIBEN TRUCK

HA 4R Group Name:

#1524t Brake System

H S Group: 42 41 Group4?2

o 21447 S T4 s fi
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 VaY;ikitd =L 35 Hex Shouldered Nut A CX 000 990 63 50 2

2 4k 5 1 Valve A CX 001 429 68 44 2

3 e gE Screw Plug N 000908 016001 2

4 LM Hollow Bol N 915036 012203 2

5 EEafic] Seal Ring N 007603 022403 12

6 2Ntk SIS Ring Connecter N 915052 006014 4

7 P Seal Ring N 007603 016401 16
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HESEF
BEIBEN TRUCK HAAZFR Group Name: {3 &% Brake System H"5 Group: 42 7H Group42
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S e s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 il Zh 3 R Brake Hose Assembly A CX 617 420 16 48 2

2 ol Testing Connecter A CX 000 431 20 31 1

3 Bk Pipe Connecter A CX 000 429 68 34 1

4 —iEHk T-Connecter A CX 001 990 70 70 1

5 B Z ) Hollow Bolt A CX 000 997 09 34 1

6 VAV ik Vi Hex Nut N 308675 018001 1

7 AL P FLastic Washer A CX 000 994 01 47 1

8 fi] 5 R Fixing Clip A CX 000 994 14 48 1

9 K452 S[E B Compress air pipe assembly | A CX 620 420 82 37 2

-55-




EFEF
BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 B Hollow Bolt N 915047 012203 1

2 AEEIN Seal Ring N 007603 016401 3

3 far 4 Sk Testing Connecter A CX 000 431 20 31 2

4 2B Hollow Bolt N 915040 012206 2

5 BSESEIN Seal Ring N 007603 016401 6

6 2B Hollow Bolt N 915036 012203 1

7 BB Seal Ring N 007603 016401 2

8 LM Hollow Bolt N 915039 012205 1

9 BB Seal Ring N 007603 016401 2

10 AREIBRE Composite Brake Room 008 420 23 18 4

11 HE A4 Bolt N 000961 020025 2

12 P& Support A CX 395 429 06 40 2

13 90 Psd A CX 337 990 06 40 2

14 g4 Bolt N 000961 020007 2

15 W Bolt M 105786 016106 8
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LFEF

BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
o EIE4TR S 4T g st Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
16 B2 R} Nut N 913004 016004 8
17 TF 44 Pin N 000094 004050 4
18 £ Pad N 000433 015001 4
19 i Pin A CX 361 991 00 05 1
20 T ZE T S K e Break Cylinder Carrier A CX 395 423 11 33 2
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HSEFR
BEIBEN TRUCK HAAFR Group Name: 5] R4 Brake System M5 Group: 42 4| Group42

o0 1T I R 1
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HSEFR
BEIBEN TRUCK HAAFR Group Name: 5] R4 Brake System M5 Group: 42 4l Group42
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LFEF

BEIBEN TRUGK HR L Group Name: iz &% Brake System H S Group: 42 41 Group4?2
o EI4H SR E5 H Kk

ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 FE 477 S E Sk Compress Air Pipe 506 420 09 26 1

2 45 2558 AR Compress Air Pipe 506 420 05 26 1

3 IS EE BR Brake Hose Assembly 506 420 06 48 1

4 FE 475 = E Sk Compress Air Pipe 500 420 57 45 1

5 i K =95Y5% Compress Air Pipe 500 420 00 26 1
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LESEF
BEREN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4l Group42
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LFEF

BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
o 455 L 4R ey g o

ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 2R Nut A 383 990 00 51 1

2 g Washer A 623 990 00 40 1

3 P (A 1) ) Name Plate A 385 584 13 24 1

4 A =E 3/2 Valve A 001 997 61 36 1
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EFEF
BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
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LFEF

BEIBEN TRUCK

HA 4R Group Name:

#1524t Brake System

H S Group: 42 41 Group4?2

o 21447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 2 Nut N 000934 006006 2

2 43 T I Distributing Valve A CX 000 429 40 37 1

3 9 Shim N 000125 006420 2

4 H2 44 Bolt A CX 001 990 21 04 2

5 EEafic] Seal Ring N 007603 012405 1

6 2B Holloe Bolt N 915036 008202 1

7 HET Rk Cone Connecter N 915052 006013 1

8 EEafic] Seal Ring N 007603 012405 1

9 LM Holloe N 915036 008202 1
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EFEF
BEIBEN TRUCK AL Group Name: fi|5) R4t Brake System M5 Group: 42 4| Group42
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LFEF

BEIBEN TRUCK

AL Group Name: fi|5) R4t Brake System

H S Group: 42 41 Group4?2

o 21447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 0B B12 Hollow Bolt N 915036 012203 1

2 ZHIE D16X20 Seal Ring D16X20 N 007603 016401 2

3 JE1¥ Blank Plug N 000908 016001 1

4 T Seal Part A 000 429 25 84 1

5 ] 1] One Way Valve A CX 002 429 96 44 1

6 2B ER D16X20 Seal Ring D16X20 N 007603 016401 2

7 OB B12 Hollow Bolt B12 N 915036 012203 1

8 BEREM 22X1. 5 Nut M22X1.5 N 074305 022202 1

9 1EHERR Drucking A 000 429 02 27 1
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HSEFR
BEIBEN TRUCK HN4FR Group Name: #5[6] R4t Steering System %5 Group: 46 4 Groupd6
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LZEE

HBZHR Group Name: H5[A] R4t Steering System H S Group: 46 4 Group46

gﬂg 4Tk 4R ey iy &Ik
ID# Part Name Chinese Part Name English Part Number Quantity Notes
O . No Adjusting Steering Col
1 Fef R Ay | O T OIUSHINE DRECTINB ORI | 4 oy 615 460 13 31 1
Bracket Assembly
2 %EE% i Cover A 620 462 04 43 1
(F ARl %% m )
2 [5] Sk [5) A hE A Half Round Head Cylindrical
3 ; o A 381 990 03 21 4
(FH T AT R W S AE) Bout
4 ARk Steering Wheel A 500 464 00 01 1
WAGE:R: Scutcheon A 500 464 06 32 1
Vavil 35
6 1S08675-M22X1. 5-05 Hex Nut N 308675 022002 1
DBL9440. 40
F BI2%T GB/T845—
7 ST5. 5X929-F—H-7n8D Screw Tap N 007981 005317 4
8 B Rubber Sleeve A 387 461 03 96 1
9 ﬁ?%? e Protecting Tube A 387 461 12 97 1
(T AN % [ &)
10 JIIEESZN Stiffening Ring A 387 462 00 24 1
11 S Seal Washer A 387 461 01 80 1
12 A 1) Bl Steering Shaft A 650 460 02 09 1
13 LA EER Steering Gear Lock A 001 462 11 30 1
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LFEF

BEIBEN TRUCK HN4FR Group Name: #5[6] R4t Steering System H 5 Group: 46 4 Group46
o T4 45 R 4T ey st Bt
D& Part Name Chinese Part Name English Part Number Quantity Notes

Vavikiidk: 35 Hex Nut
14 GB/T6184-M8-10-L GB/T6184-M8-10-L N 910113 008010 3
15 AT Universal Joint A 000 460 00 57 1
16 it & WA Fitting Bolt A 381 990 01 14 3
VaYi:LY:id
Y| 6B/15783-M10X30-8. 8-Zn8D Hex Bolt A 001990 85 04 ’
18 P Guard A 620 462 00 43 1
19 P 357 462 00 96 1
20 ¥ 357 462 01 96 1

-70-




LFEF

BEIBEN TRUCK

HAZH Group Name: #|n) 4% Steering System

H 75 Group:

46 H Group46

L R

3 '.i__

e

<

N
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LFEF

BEIBEN TRUCK

HAAZHF Group Name: ¥ ZR4E Steering System

H S Group: 46 20 Group46

o 455 L 4R ey g o
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 LS R Steering Gear Bracket A 506 461 03 40 1
24 GB/T5786~M20 X 1.5X
2 40-10.9 -Zn8D Bolt M 105786 020100 4
12 R} GB/T6184~M14 X
3 15-10-7n8D Nut M106184 014101 6
2k GB/T5785~M14 X 1. 5X
4 50-10. 9-7nSD Bolt M 105785 014010 6
5 BERAT R Draglink Assembly A 506 460 00 05 1
6 B n) T Steering Drop Arm A 500 463 08 01 1
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FHFESEFR
BEIBEN TRUCK H4FR Group Name: #5[] 54 Steering System H 5 Group: 46 4 Group46
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LFEF

BEIBEN TRUCK

HAZH Group Name: #|n) 4% Steering System

H S Group: 46 20 Group46

o 1447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 L CHE) Steering machine device | ZF 8098 955 614 1

5 DIN?GOB%?@ 04-CU Seal Washer N 007603 018104 1

2 Bk Pipe Tie-in N 003901 015004 1

3 THE SR 0il Pipe Assembly A 500 460 02 24 1

4 THE S 0il Pipe Assembly A506 460 08 24 1

8 W Tube A CX 620 997 00 82 1

9 ¥ N16017~16-25 Clamp N 916017 016000 2

10 hFE 0i1-Box A CX 000 466 45 02 1
11-1 i K RS 0il Kettle Bracket A 500 466 03 40 1
11-2 MR 0il Kettle Bracket A 620 460 02 35 1

16 5 ) JE 4 25-44 Power Clamp A 506 990 00 01 2

17 HE B 0il Pipe Assembly A CX 620 466 16 65 1

22 T SR 0il Pipe Assembly 596 41650)(11.15)24 (@ 1

23 R High Pressure Tube A 560 997 63 52 1
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LFEF

BEIBEN TRUCK

HANZFR Group Name: #AIH R4 Fueling System

H5 Group: 47 40 Group47

13

14
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LFEF

BEIBEN TRUCK

HA4FR Group Name: #RU R4t Fueling System

H5 Group: 47 40 Group47

gﬂg 4Tk 4R ey iy &Ik
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 TH AL Fuel Sensor 008 542 81 17 1
2 WRIH 56 A Fuel Tank Assembly 387 470 07 01 1
3 FEER K Bracket 389 470 02 42 1
4 FEAEK Bracket 500 470 07 42 1
5+ DIN1443~B16 H11X .
5 S0-ST DBL845I. 11 Pin M 100880 016232 2
FF 44 DIN94~4 X 22-ST o
6 DBLSAEL. 11 Split Pin M 100091 040110 4
7 Jigg 44 Rubber Washer 363 475 05 20 2
8 Jilngrt Rubber Washer 363 475 04 20 2
9 S B AR Clamp Belt Assembly 346 470 53 40 2
. - Fuel Filter/Wat
10 7K 4 5 42 uel Filter/Water 520 470 02 47 1
Separator
B2 DIN960~M14X 1.5 X
11 “=_10.9 DBLSA5L. 25 Bolt M 105785 014020 2
BELE N13004~M14 X 1. 5-10
12 DBLSAEL. 21 Nut M 106184 014101 2
B2FE GB/TH782~M10X
13 70-10. 9-708D Bolt M 105782 010110 2
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LFEF

BEIBEN TRUCK

HA4FR Group Name: #RU R4t Fueling System

H5 Group: 47 40 Group47

o 45 ST ey st Bt

ID# Part Name Chinese Part Name English Part Number Quantity Notes

14 121} GB/T6184~M10-10-Zn8D Nut M 106184 010000 2

15 Fas Bracket 520 470 03 41 1 LRI O 2R Ak
16 THI A 75 B K Fuel Tank Cap Assembly 000 470 01 05 1

B244% DIN960~M14X 1. 5%
17 50-10.9 DBLSA51. 25 Bolt M 105785 014010 8
18 HZRE M14X1. 5-10 Nut A 000 990 69 50 8
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HSEFR
BEIBEN TRUCK HANZFR Group Name: #AIH R4 Fueling System H 75 Group: 47 4 Group47?
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LFEF

BEIBEN TRUCK

A4 HFR Group Name

: WA R4t Fueling System

H5 Group: 47 40 Group47

o 1447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes

! GB/T5783&§¥§;8.82n8D Bolt M 105783 008104 L

2 W25} GB/T6184-M8-8-Zn8D Nut M 106184 008102 1

3 P& Bracket 500 428 03 40 1

4 FA 45 e Ay Cable Clip Belt 001 997 85 90 4

5 B Rubber Pipe 305 476 00 26 2

6 Je v Clip N 916017 011000 4

7 wE Bush A CX 655 992 0025 2
8-9 TRV % K Fuel Pipeline Assembly 506 470 05 97 1

10 FE 47 E Air Compressing Pipe 385 429 16 01 1

11 BIRirE Rubber Sleeve 650 997 01 81 1
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tHFEEF
BEIBEN TRUGK AL Group Name: HES ZR 4t Exhaust System H S Group: 49 4 Group49
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LFEF

BEIBEN TRUCK

HAAZH Group Name: HES F 4t Exhaust System

H55 Group: 49 240 Group49

o 1447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
1 HEAHE B Exhaust Pipe Assy A 506 490 00 09 1
2 7N FHIBET Bolt M 100070 010123 6
3 HECB 3 1 2 Exhaust Braking Valve Assy | A 500 140 00 53 1 Eeﬁiﬂ%ﬁiffv\?m
3 HE B R R Exhaust Braking Valve Assy | A 506 140 01 53 | Eeifffﬂvffﬁm
4 N Corrugated Flexible A 506 490 00 65 )
Metalhose
5 2 Bolt M 105783 010106 2 GB/T5783~M10 X 35-8. 8-Zn8D
6 B Bracket A CX 620 492 34 41 1
7 (P Pipe Clip A CX 500 499 00 40 1
8 R Nut M 106184 010003 2 GB/T6184~M10-8-Zn8D
9 HE Joint Pipe Assy A 500 490 00 08 1
10 HIEEEN=9595% Front Exhaust Pipe A 500 490 01 20 1
11 (P Pipe Clip A 500 499 01 40 1
12 R Bolt N 000933 010252 1
13 B Nut A CX 000 990 65 50 1
14 R Nut N 913004 012003 3
15 R Bolt N 000961 012156 3
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LFEF

BEIBEN TRUCK

HAAZH Group Name: HES F 4t Exhaust System

H55 Group: 49 240 Group49

o 1447 S ey s Bt
ID# Part Name Chinese Part Name English Part Number Quantity Notes
16 2R Nut N 913004 012003 4
17 e Bolt N 000961 012366 4
18 P& Bracket A 62149106 41 1
19 R RE Nut M 106184 014101 4
20 B Bolt M 105786 014100 4
21 2R Nut A CX 000 990 65 50 2
22 g Washer M 100097 014000 2
23 MERER:ISYnY Muffler Assembly A 505 490 01 01 1
24 B IR Clip Belt Assembly A 505 491 00 42 2
25 RHFRE REAR EXHAUST PIPE A 595 492 58 04 1
26 (P Pipe Clip A 500 499 00 40 1
27 2R Nut A CX 000 990 65 50 1
28 B Bolt N 000933 010252 1
29 P2 Bracket A 6214911741 1
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tHFEEF
BEIBEN TRUCK HANAZHFR Group Name: %) £ 4t Cooling Systerm H 55 Group: 50 ZH Group50

184
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LFEF

BEIBEN TRUGK AL TR Group Name: ¥#1Z& %t Cooling Systerm H 55 Group: 50 ZH Group50
o 1447 S E5 s Kk
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 B ES SRR Padiator Assembly A 506 500 06 01 1

2 A2 R Intercolling Assembly A 506 500 05 02 1

3 IERAE M8X20 Bolt N 000933 008108 6

4 T 2 Spring Washer N 912004 008100 6

5 EAYa Washer N 009021 008102 6

6 W B} Nut N 913004 008001 4

7 L9585 Deflector Assembly 260 500 00 55 1

8 BZFE M8X20 Bolt N 000933 008108 6

9 SRRy Spring Washer N 912004 008100 6
10 EY e Washer N 009021 008102
11 B S Left Bra;zz;ﬁiembly °F'1 A 505 500 04 14 1
1 B Right Br?;iﬁzﬂii?embly of A 505 500 05 14 )

12 VaY:ikid =L Yo Hex Bolt A CX 001 990 83 04 4

13 gAY Washer N 009021 010102 4

14 BEB] Nut A CX 000 990 63 50 8

15 IR S 52 e Radiator Anchor A 506 504 00 12 1
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LFEF

BEIBEN TRUGK AL TR Group Name: ¥#1Z& %t Cooling Systerm H 55 Group: 50 ZH Group50
o L4 CETR e X s
D& Part Name Chinese Part Name English Part Number Quantity Notes
16 S AR ] Spring Washer N 000137 010101 4
17 VaY: kil :a Hex Bolt A CX 001 990 82 04 4
18 KRR S Heating Pipe Assembly A 506 500 06 72 1
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tHFEEF
BEIBEN TRUCK HANAZHFR Group Name: %) £ 4t Cooling Systerm H 55 Group: 50 ZH Group50

3
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LFEF

BEIBEN TRUCK

H4HFR Group Name:

B H 545 Cooling Systerm

ZH 55 Group: 50 241 Grouph0

o 4R e 4K Fy K K
ID;T Part Name Chinese Part Name English Part Number Quantity Notes
1 JF N16017 60-80 CLIP N16017 60-80 N916017060000 5
2 AR SHAPED HOSE A 506 501 1082 1
3 &+ N16017 50-70 CLIP N16017 50-70 N916017050000 1
4 BHKEKE COOLING WATER HOSE A 506 501 07 82 1
5 | BEKTE gfg‘éL'NG WATERBENT | A 506 501 08 56 1
6 45 BINDING CLIP A 506 502 01 41 1
7 S BRACKET A 506 501 16 41 1
8 AR SHAPED HOSE A 506 501 23 82 1
7NFT S 28 DIN 933-M
9 8X16-8. 8 DBL 8451 91 HEX BOLT DIN N 000933 008214 4
$2RF DIN934-M8-8 DBL84 | NUT DIN934-M8-8
10 £l 9] DBL8A51 21 N 000934 008008 1
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LFEF

BEIBEN TRUCK

HANAZHFR Group Name: %) £ 4t Cooling Systerm

ZH 55 Group: 50 241 Grouph0

2 AR A 7

 ggpreco o
5 6 /5
)i
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LFEF

BEIBEN TRUCK HA4FK Group Name: &%) R4t Cooling Systerm H 75 Group: 50 44 Group50
o EI4H SR E5 H Kk
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 ¥ Clip N 916017100000 3

2 BEHIES R Cooling air outlet hose A 506 501 03 82 1

3 AR AL Intercooling air outlet hose A 506 500 01 56 1

4 BT S HAE Cooling air outlet hose A 506 501 02 82 1

5 R i Binding clip A 506 502 01 41 2

6 BT Cooling air hose A 500 501 54 82 1
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tHFEEF
BEIBEN TRUCK HANAZHFR Group Name: %) £ 4t Cooling Systerm H 55 Group: 50 ZH Group50
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LFEF

BEIBEN TRUCK

H4HFR Group Name:

B H 545 Cooling Systerm

ZH 55 Group: 50 241 Grouph0

o B4R ST Fya K &k
ID;— Part Name Chinese Part Name English Part Number Quantity Notes
1 MK FE S(A)E'\)/'IZE(N)gAT'NG 506 500 03 03 1
. s Shaped hose
) dho £t
4 Y R Manguera en forma A CX 620506 20 35 4
J&F MBN Clip MBN
5 10223-20-32X13-SW8-W3 | 10223-20-32X13-Sws-w3 | N 000000 000666 1
& MBN Clip MBN
6 10223-12-22X13-SW8-W3 | 10223-12-22X13-Sws-w3 | 000000000948 1
7 R s dgxa | Shaped hoqs)g'xfbber hose | A 500501 56 82 2
8 R R s dgxa | Shaped hoqs)g'xfbber hose | A 5065064282 2
i Clip MBN
9 10923-1 2—22X13%€S$8¥J\?/§ 10223-12-22X13-SW8-W3 | NO000000 000948 2
T Shaped hose
10 lﬂ?‘ﬁ/i—?}\ = Manguera en forma P 18X4 1
e Shaped hose
11 I Manguera en forma A 506 506 23 35 1
i Clip MBN
12 10923-20-32X1 fs?sﬁg 10223-20-32X13-SW8-W3 | N 000000 000666 1
13 =@k T-fitting A 506 500 00 60 1
— Enchufe triangulo
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tHFEEF
BEIBEN TRUCK HANAZHFR Group Name: %) £ 4t Cooling Systerm H 55 Group: 50 ZH Group50
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LFEF

BEIBEN TRUCK HAZFR Group Name: ¥##1Z 4 Cooling Systerm H 55 Group: 50 44 Group50
o LI S 25 s it
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 AMEKFE B R Bracket Assembly A 502 500 01 49 1

2 AMEIK RSB Bracket Assembly Bracket | A 502 500 08 40 1

3 iRz Hex Bolt N 000933 008273 4

4 VAY::kiid =1 35 Nut N 910113 008010 4

5 LEYE Hex Bolt N 000933 010254 4

6 H SR £ Nut N 910113 010000 4

8 BRI Cooling Water Hose A 502 506 20 35 1

9 BN Cooling Water Hose | 506500 05 72 1
10 | RAHE Shaped hose 620 506 20 35 2
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EFEF
BEIBEN TRUCK HALZHFR Group Name: KRBINHLIHFSFHRGE Engine Intake System M5 Group: 52 4| Group52
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LFEF

BEIBEN TRUCK

HBZHFR Group Name: RENHLIHESZRYE Fngine Intake System

B9 Group: 52 4H Groupb2

fﬁg EOE 4T S T ey g P
D& Part Name Chinese Part Name English Part Number Quantity Notes
6 LEYES Bolt N 000933 008270 4

7 PR Bolt N 000961 012164 2

8 R Shim N 000125 013012 2

9 2R Nut N 913004 012003 2

10 K Bracket A CX 398 528 01 40 1

11 w Plate A CX 398 528 00 44 2

12 HRE B Inlet pipe assembly A CX 398 520 00 01 1

13 S Bracket A CX 398 520 04 41 1

14 R Plate A CX 398 528 00 44 1

15 £F Clip N 916018 130000 2

16 BarReE Corrugated hose A CX 001 094 11 82 1
17 JeEw Clipping bet A CX 398 520 00 67 2
18 NA R WaSher'farfo' hexagon N 913004 012003 1
19 g Bolt N 000961 012152 1
20 SRR | Support bar assembly A CX 398 520 00 32 1
21 JERE Nut ACX 000 990 63 50 3
22 FF Clip A CX 398 528 00 43 2
23 W Bolt N 000933 008270 3
24 X ET Support bar A CX 398 520 01 32 1
26 e Prefilter A 500 094 59 02 1
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@ HSEFR
BEIBEN TRUCK HAAFR Group Name: JERELMRMF Chassis Sheet Metal H "5 Group: 52 4 Group52
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LFEF

BEIBEN TRUCK

HAAFR Group Name: JERELMRMF Chassis Sheet Metal

B9 Group: 52 ZH Groupb2

P e SR ey Hy P
D& Part Name Chinese Part Name English Part Number Quantity Notes

1 BOURE Corrugated hose | A CX 000 094 94 82 1

2 4 130-150 Clip N916018 130000 1

3 TR A% R Air filter assembly | A 500094 50 02 1

4 JE R Nut ACX 000 990 69 50 4

5 ] Washer N 000125 015012 3

6 W2 Bolt ACX 002 997 97 04 4

7 L Bracket A CX 398 520 01 33 1
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LFEF

BEIBEN TRUCK HALZHFR Group Name: JEFA Chassis Sheet Metal M5 Group: 52 41 Group53
s
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LFEF

BEIBEN TRUCK

HALZHFR Group Name: JEFA Chassis Sheet Metal

55 Group: 52 ZH Group53

P B4k SR Ey H P
Iﬁ:- Part Name Chinese Part Name English Part Number Quantity Notes
102 KEEAT Radiater Shelter A 520 520 06 22 1
102 ﬂ<*aip*;p§?ﬁwiﬁﬁ@5 Radiater Shelter | A 520 520 05 22 ]
103 P Shelter Pipe A 655 524 02 36 1
105 2R} Nut A 000 990 65 50 8
106 ViR Left Bracket A 030 520 01 41 1
107 A4 Bolt A 002 990 45 04 4
108 BB Washer A 329 990 00 40 2
109 fESTBR Left Bracket A 520 520 09 41 1
110 Ve Right Bracket A 520 520 09 41 1
111 7N A JE iR A Bolt A 001 990 82 04 2
112 oy Washer N 009021 010102 2
113 e Bolt A 001 990 85 04 4
114 VR Right Bracket A 030 520 02 41 1
115 WRAE Bolt N 000961 014116 4

M14X1. 5X50-10. 9
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LFEF

BEIBEN TRUCK HH4FK Group Name: HL#SF %t Cooling Systerm A5 Group: 54 44 Groupb4
S
= = ﬁ ﬁ
2 3 4
1

}
5 6 8
NG T
it‘ l“
10 11

©

12
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LFEF

BEIBEN TRUCK

HA 2R Group Name: HLESZ 4t Vehicle Tools and Accessories

2H)5 Group: 54 ZH Group54

1]
o B4R ST Fya K &k
ID;— Part Name Chinese Part Name English Part Number Quantity Notes
1 HREAT 5 Ji e ALARMING SIGNAL A 611 545 01 28 1
SOCKET
2 8 fLidiHa4N5T 8 HOLES SOCKET SHELL | A 001 545 83 28 6
3 6 LI AN e 6 HOLES SOCKET SHELL | A001 54581 28 11
4 6 fLIdHE AT 6 HOLES SOCKET SHELL | A 007 545 05 28 2
5 4 fLIdBEAbR 4 HOLES SOCKET SHELL | A 001 545 84 28 2
6 KT i g - A1 5 LAMP HOLDER TERMINAL | A 001 545 85 28 2
SHELL
7 3 FLIE LA ST 3 HOLES SOCKET SHELL | A010 545 71 28 1
8 PO H R A SINGLE HOLE SOCKET | A000 545 17 45 6
SHELL
9 8 FLIE LA 5T 8 HOLES SOCKET SHELL | A001 545 82 28 1
10 | 2 fLidMESN T 2 HOLES SOCKET SHELL | A001 545 87 28 21
11 TSRS SINGLE HOLE SOCKET | A002 545 11 28 5
SHELL
12 | BRI CHIP SOCKET A 000 545 38 26 1
13 | T LAMP HOLDER TERMINAL | A 000 545 79 26 6
14 | F L CHIP SOCKET A 002 545 06 28 34
15 | Btk CHIP SOCKET A 002 545 06 28 5
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HSEFR
BEIBEN TRUCK HH4FR Group Name: HLESF %t Cooling Systerm A5 Group: 54 44 Groupb4
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LFEF

BEIBEN TRUCK

HA 2R Group Name: HLESZ 4t Vehicle Tools and Accessories

2H)5 Group: 54 ZH Group54

o 1447 S k5 s ik
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 1L e G LB SENSOR PLUG SET A 380541 26 81 1

2 1L IE e G LB SENSOR PLUG SET A 380541 24 81 1

3 BIKE RUBBER SLEEVE A 005 997 19 81 1

4 b WASHER A 6739971381 2

5 BRE RUBBER SLEEVE A 186 997 04 81 1

6 HAE CABLE SLEEVE A 380 546 20 37 1

7 A& CABLE SLEEVE A 3839970181 1

8 i CABLE SLEEVE A 314 997 01 81 2

9 HAE CABLE SLEEVE A 000997 03 81 6

10 HE CABLE SLEEVE A 354 997 00 81 2

11 HEE JOINT SLEEVE A 002 997 09 81 2

12 HEE JOINT SLEEVE A 001997 09 81 2

13 pUEE S JOINT SLEEVE A 000 545 17 45 2

14 S CLIP A 000988 18 78 7

15 R CLIP BELT A 002 997 68 90 45

16 =% SLEEVE PIPE A 001987 76 25 1

- 103 -




FHFESEFR
BBBBBBBBBBB HA4FR Group Name: HL#S R4t Cooling Systerm M5 Group: 54 41 Group54




S3pi _
5o TR
1 #
9  BXEE M10-8
10  #E 10.5
11 [EE
12 B
13 JEiR
14 82 M10X40-8.8
15 FHIBHER
16 4T A K4X11
17 #hst
18  HEFE M14X1.5X50-8. 8
19 RIS
20  #ZFF M14X1.5-8

LFEF

BEIBEN TRUCK

HA4FR Group Name: HL#S R4t Cooling Systerm

FLAFR

COVER

NUT GB6184
WASHER GB7245
SEPERATING SLEEVE
RUBBER WASHER
PRESSURE PLATE
BOLT GB5785
BATTERY FRAME
RIVET GB12618
COVER PLATE LOCK
BOLT

BRACKET

NUT DBL8451.21

i

]

4

A 500 541 03 03
A 000 990 65 50
N 007349 010002
A 385991 00 40
A 385541 02 36
A 620 541 01 02
N 000931 010397
A 620 540 00 18
N 910001 004105
A 000 988 04 85
N 000960 014235
A 500541 01 02
N 913004 014004

2

A P MR R P MNP NP DNDNPR

2H)5 Group: 54 ZH Group54

#iE
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FHFESEFR o
BEIBEN TRUCK HA4FR Group Name: HL#S R4t Cooling Systerm M5 Group: 54 41 Group54

L ERLESIES i)
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LFEF

BEIBEN TRUCK

N~ o A W N P IE EK

oo

10
11
12
13
14
15
16

THHR

HA4FR Group Name: HL#S R4t Cooling Systerm

FLAFR

PEAE M 10X 35-8.8 BOLT DBL8451.25

HH A 10.5
ety

2R M 10-10
R BEM 10-10
A 10

HH A 10.5

FHL 2 1

FHL 2 1

PEBEM 8-8
8.4
LR FF 2%
2He M 8X30-8. 8
HH 8.4

PELE M 8-8

SHIM DBL 8451.11
GROUNDING BELT
NUT GB6170

NUT GB6170

ELASTIC WASHER
DBL8451.11

SHIM DBL 8451.11

CABLE ASSEMBLY

CABLE ASSEMBLY

NUT DBL8451.21

SHIM DBL8451.11
GENERAL POWER SWITCH
BOLT DBL 8451.25

SHIM DBL8451.21

NUT DBL8451.11

i

]

4

N 000933 010255
N 009021 010102
A 506 540 03 41
A 000 990 65 50
A 000 990 81 50
N 912004 010100

N 000125 010517
A 506 540 52 30
A 506 540 51 30
N 913004 008001
N 009021 008102
A 506 545 01 08
N 000933 008273
N 913004 008001
N 009021 008102

5

T = N =

N AN P AN PFEP EFEPDN

2H)5 Group: 54 ZH Group54

T
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LFEF

BEIBEN TRUCK

HAZFR Group Name: HLEE R 4L Cooling Systerm

2H)5 Group: 54 ZH Group54

o 1447 S E5 s Kk
ID# Part Name Chinese Part Name English Part Number Quantity Notes
17 SERANSY S CABLE ASSEMBLY ACX 3875400030 | 1
18 SERANSY S CABLE ASSEMBLY ACX3145400431 | 1
19 BEEE M10-8 NUT DBL8451.25 A 000 990 65 50 1
20 HA10. 5 SHIM DBL 8451.11 N 009021 010102 1
21 B2 M10X40-10. 9 BOLT DBL8451.25 A 001 990 86 04 1
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FHFESEFR
BEIBEN TRUCK HA4FR Group Name: HL#S R4t Cooling Systerm M5 Group: 54 41 Group54
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LFEF

BEIBEN TRUCK

Jo

o N o 0o b~ W N P

FEAIR

H Y47
THESFEL 2
2R M 6x20
A 6
B A 6.4
LI
HARER B

HA4FR Group Name: HL#S R4t Cooling Systerm

FLARR

TAP SCREW  DBL8451.23

TOP CABLE

BOLT DBL8451.25

ELASTIC WASHER DBL8451.11
SHIM DBL8451.11

HOST CABLE ASSEMBLY
SENSOR

ODOMETER CABLE

T

N 007981 005209
A 617 540 07 27
N 007985 006510
N 912004 006100
N 000125 006420
A 506 540 46 05
A 00554294 17
A 615540 12 36

P R R NN R R

221

2H)5 Group: 54 ZH Group54

#iE
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HSEFR
BEIBEN TRUCK HANZFR Group Name: HLZ$ R4 Cooling Systerm M5 Group: 54 41 Group54
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LFEF

BEIBEN TRUCK

L EMAR
B

1 HESE LS
2 @

4 ERITHS
3  ARIH4

HA4FR Group Name: HL#S R4t Cooling Systerm

FLARR i Iy
CABLE TUBE ASSEMBLY A 620 546 02 30 1
FRAME CABLE A 506 540 06 10 1
RIGHT TAILLIGHT CABLE A 505 540 10 07 1
LEFT TAILLIGHT CABLE A 505 540 12 07 1

#iE

2H)5 Group: 54 ZH Group54
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HSEFR
BEIBEN TRUCK HH4FR Group Name: HLESF %t Cooling Systerm A5 Group: 54 44 Groupb4
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LFEF

BEIBEN TRUCK

TR

UNEiS =)
NG =)
IR\ S 8

PN 8.4

B2 EE M8-8

2 M8 X 25-8. 8

B2k M 5x25—4. 8

A St 1

HAZFR Group Name: HLEE R 4L Cooling Systerm

FEL AR E5

HORN (UNDERTONE) A 002 542 67 20
HORN(HIGH TONE) A 002 542 68 20
HORN BRACKET A 655 545 11 47
SHIM DBL8451.11 N 009021 008102
NUT DBL 8451.25 N 000934 008045
BOLT DBL8451.21 N 000933 008115
HEX BOLT DBL8451.21 A CX 001 990 38 04
BRACKET A CX 346 546 50 43

HEX SHOULDERED NUT DBL 8451.25 A CX 000 990 63 50
HEX SHOULDERED NUT DBL 8451.25 A CX 000 990 76 50

BRACKET A CX 380 546 46 43
BRANCH BOX SHELL A 001 546 38 41
BLIND BLOCK A 000 987 28 44
SHIM DBL8451.11 N 009021 005102
BOLT DBL8451.25 N 007985 005182

PIN BOARD SWITCH WIRING TERMINAL A CX 010 545 67 28

2H)5 Group: 54 ZH Group54

A #*HE

N N NN P P P

P N NN PP P NMDNDN
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FHFESEFR
BEIBEN TRUCK HH4FR Group Name: HLESF %t Cooling Systerm A5 Group: 54 44 Groupb4
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LFEF

BEIBEN TRUCK

P it

© o0 N o 0o b~ W Pk

I e =
w N P O

FAEAATR

e LA A F R
H 4T 4. 8x16
B A 5

LEIR

EVABIES
EVABIES
BEIADI2 x 15.5
SIS S

HE R}

Hipe 2Ud =k
KR A RS

T A SR

HAZFR Group Name: HLEE R 4L Cooling Systerm

FELAFR

STEERING COLUMN COMBINED

TAP SCREW  DBL8451.21
ELASTIC WASHER DBL8451.11
BUZZER

PRESSURE SWITCH
PRESSURE SWITCH
SEALRING DIN 7603
BRAKE LIGHT SWITCH

NUT DBL8451.25
PLUGGING CONNECTOR
SENSOR OF WATER TANK
SENSOR OF OIL PRESSURE

i

]

&

A CX 620 540 01 45
N 007981 004219

N 912004 005100
A 000 542 36 23

A 000 545 54 14

A 001 54568 14

N 007603 012405
A CX 000 545 69 09
A CX 0009909251
A CX 001 545 82 28
A 500542 03 17

A 500542 06 17

2H)5 Group: 54 ZH Group54

A T
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FHFESEFR
BEIBEN TRUCK HH4FR Group Name: HLESF %t Cooling Systerm A5 Group: 54 44 Groupb4
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LFEF

BEIBEN TRUCK

el
e

N O O e W DN

© o0 N =

11
13

TR

e FEL AR

HBURET 4. 2x13
FE Ak HL 2

B2 M6 x 16-4.8
RENOE S KA
LA P 4k F 2
RIS 5A

PRI 7. 5A

PRI 25A

ORI 3

A

ORI 3

BEEEM 6

(IR Joknt o A e

HA4FR Group Name: HL#S R4t Cooling Systerm

FLARR

DISTRIBUTION PANEL
TAP SCREW DBL8451. 21
FIVE PINS RELAY

BOLT DBL8451. 25
WARNING FLASHER GENERATOR
STARTER RELAY

FUAE 5A

FUSE 7. 5A

FUSE 25A

FUSE SEAT DIN72581
BOLT DBL8451. 25
FUSE SEAT

NUT M6 DBL8451. 25
PLUSE DEVICE

- Z2 = 2 = 2 =

e i

398 542 00 39
007 981 004219
000 545 84 05
007985006510
002 544 64 32
001 542 48 19
002 545 07 34
002 545 08 34
002 545 12 34
500 545 85 01
007981 006509
500 545 84 01
000 990 62 50
005 545 06 24

221

2H)5 Group: 54 ZH Group54

T
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2H)5 Group: 54 ZH Group54

8% 524 Cooling Systerm

H A ZFR Group Name:

BEIBEN TRUCK

@ LFEF
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LFEF

BEIBEN TRUCK HH4FR Group Name: HLESF %t Cooling Systerm A5 Group: 54 44 Groupb4
i E R FEILAFR Tt e #/E
%'

1 RS 4 e CIGAR LIGHTER SOCKET A CX 004 545 43 26 1
2 R FAN SHAPED GEAR DBL8451. 11 N 006797 012153 1
3 BCERSEEIRATITIR ADJUSTING SWITCH A 500 542 02 25 1
4 I SUPPORT A CX 615 542 01 40 2
5 SHIM A CX 380 545 00 76 8
6  IRAICIREL NUT DBL8451. 25 A CX 000 542 10 72 8
7 W SUPPORT A CX 000 542 17 40 1
8 WA FAN SHAPED GEAR A CX 000 990 09 46 1
9 SR LAMP SWITCH A CX 000 545 47 04 1
10-1 4T (R LA 46) LAMP COVER(charging for test) A CX 003 545 32 90 1
10-1 ST (F 5] 4255 1m) LAMP COVER (tractor redirecting) A CX 003 545 52 90 1
10-1 4758 (k) LAMP COVER (high speed) A CX 002 545 39 90 1
10-1 AT =8 ({44 LAMP COVER (low speed) A CX 002 545 38 90 1
10-1 ST 5 CRIETHY LAMP COVER(flame preheating) A CX 005 545 69 90 1
10-1 AT 5 (BE 44 5h) LAMP COVER (brake) A CX 003 545 37 90 1
10-1 AT =5 (Hfrla] P 4) LAMP COVER(interxle locking) A CX 006 545 16 90 1
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e
10-2
10-3
10
11
12
13
14
15
16
17
18
19
20

LFEF

BEIBEN TRUCK

FAEAATR

TR T
FRUT
FETE

B NIAF FATIF R
AR
RN

R B}

FHA A
LESLE S

T ERER
el

HR B

iR

A4 HFR Group Name
AR

INTRODUTING LIGHT
Light

Stem

ALARM SWITCH
COMBINATION INSTRUMENT
INDICATING WINDOW

NUT DBL8451. 25

TORSION HANDLE ASSEMBLY
SPEEDOMETER

ODOMETER

BOTARY KNOB

NUT DBL8451. 25

Cover board

: H# R4 Cooling Systerm

e i

001 545 18 15
072601 024801
000 997 43 35
CX 005 545 92 24
500 540 39 47
CX 126 545 00 90
CX 107 545 00 72
CX 201 540 01 83
500 542 91 16
500 542 46 06
CX 000 542 18 89
CX 002 990 62 51

= o = o > = = = 2

673 688 00 35

11

2H)5 Group: 54 ZH Group54

#iE
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HSEFR
BEIBEN TRUCK HAAFR Group Name: 2P ={HiEN 2245 The Upset System of Cab M5 Group: 55 4l Group55
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LFEF

BEIBEN TRUCK

HHAFR Group Name: ZIHZH{FHFI RS The Upset System of Cab

S Group: 55 4 Groupss

gﬂg 4Tk 4R ey ¥ &Ik
ID# Part Name Chinese Part Name English Part Number Quantity Notes

1 EHRE Seal Ferrule N 003861 006007 2

2 W2 L) Nut N 915017 006100 2

3 ik Adapter N 003952 006102 2

4 BEmE High-Pressure Hose A 615 553 00 82 1

5 B EE Rubber Plug Sleeve A 655 997 00 81 1

6 EE PN Seal ring N 007603 010404 1

7 sk Nut N 000901 006008 1

8 Bk Adapter N 003952 006102 1

9 R High—Pressure Hose A 620 553 03 82 1

10 EER Cable Clip A 001 997 85 90 10

11 Fa! Bracket A 381 682 01 86 1

12 HWi4T GB/T12618-4X8-10 Rivet M 112618 004010 2

13 sk Adapter N 003953 006101 1

14 Bk Adapter N 003952 006102 1

15 FIWREE Manual Hydraulic Pump A 000 553 79 01 1

18 R High-Pressure Hose A 615 553 01 82 1
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HSEFR
BEIBEN TRUCK HAAFR Group Name: 2P ={HiEN 2245 The Upset System of Cab M5 Group: 55 4l Group55
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LHFEFR

BEIBEN TRUCK

HH 4 FR Group Name: PEZ T H KP4 Vehicle Tools and Accessories

H S Group: 58 4 Grouphs

E3hii) . s - . .
e EAELAFR S FEf5 HAE &iE

ID# Part Name Chinese Part Name English Part Number Quantity Notes

Hydraulic Cylinder
2 YLFE (5T S 7 yaratutie tyinde A CX 387 553 08 38 1
Bearing Base
4 e Bushing A CX 620 891 04 17 1
14y
5 g Split Pin M 100091 063180 1
GB/T91-6. 3X36-7Zn8D
6 HP- Shim A CX 620 553 01 76 1
S EHLANH WEVB
7 W T Hydraulic Cylinder A CX 001 553 35 05 1 ﬁ JWLTm
Engine without WEVB
> ENHLAE WEVB
7 B Y ST Hydraulic Cylinder A CX 001 553 25 05 1 E m?ﬁ
Engine with WEVB

8 £y Shim A CX 383 553 00 76 1

9 £y Shim A CX 383 553 02 76 1

10 £y Shim A CX 383 553 03 76 1

11 W2 R} Nut A CX 001 990 71 50 1




